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Client : WUYI PUVITER SCIENCE AND TECHNOLOGY DEVELOPMENT CO., LTD.  
Address : NO.61, QINGYUN ROAD, FENGHUANGSHAN INDUSTRIAL AREA, TONGQING TOWN, 

WUYI, ZHEJIANG, CHINA 
 

 

The following merchandise was (were) submitted and identified by the client as: 

Name of Product : BABY BIKE TRAILER 

Test Model : BT Series 

Model May Cover : / 

Sample Received : Apr. 11, 2013 

Test Period : Apr. 11, 2013 - Apr. 22, 2013 

Test Request : Please refer to next page(s) 

Test Method :  Please refer to next page(s).  

Conclusion : ----------- 

 

 
 
 
 
 
 
 
 

 

 
 
Issued by:  

                                                       
       TÜV NORD Green Product Service Centre 

Technical Manager 
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TEST RESULTS:  

EN71-2/-3 

We have tested the submitted sample as requested and the following results were obtained: 

Test Requested Results 

European Standard on Safety of Toys:  

-EN71 Part 2:2011-Flammability PASS 

-EN71 Part 3:1994(including amendment A1:2000/AC:2000/AC:2002)- 

Migration of Certain Elements 
PASS 

  

******** To be continued ******** 
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European Standard-Safety of Toys: EN71 Part 2:2011 Flammability of Toys 

Test Items  Test Results 

4.1 General Requirements PASS 

4.2 Toys to be worn on the head N/A 

4.3 

 

Toy disguise costumes and toys intended to be worn  

by a child in play 
N/A 

4.4 Toys intended to be entered by a child N/A 

4.5 

 

Soft filled toys(animals and dolls, etc)with a piled  

or textile surface  
N/A 

 

EN71 part 3:1994 with the incorporation of amendments A1:2000, AC:2000 and AC:2002 

-Migration of Certain Element 

 

******** To be continued ******** 

 

 

 

 

 

 

 

 

 

Test Items 
MDL 

(mg/kg) 

Test Results 
(mg/kg) 

Limited 
Value 

(mg/kg) 1# 2# 3# 4# 5# 6# 7# 

As 2.5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 25 

Cr 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 60 

Ba 5 N.D. 32 8 N.D. 12 N.D. N.D. 1000 

Se 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 500 

Sb 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 60 

Cd 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 75 

Hg 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 60 

Pb 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 90 
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Note :   1) % = Percentage by weight. 

 2) N.D. = Not detected, less than MDL. 

 3) “---” = Not Regulated. 

 4) MDL = Method Detection Limit. 

 5) ▲As the client’s requirement, the sample was tested in mixture. 

 

******** To be continued ******** 

 

Test Items 
MDL 

(mg/kg) 

Test Results 
(mg/kg) 

Limited 
Value 

(mg/kg) 8# 9#▲ 10# 11# 12# 13# 14#▲ 

As 2.5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 25 

Cr 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 60 

Ba 5 N.D. 8 41 10 N.D. N.D. N.D. 1000 

Se 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 500 

Sb 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 60 

Cd 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 75 

Hg 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 60 

Pb 5 N.D. N.D. N.D. N.D. N.D. N.D. N.D. 90 

Test Items 
MDL 

(mg/kg) 

Test Results 
(mg/kg) 

Limited 
Value 

(mg/kg) 15# 16# 17# 18# 19# 20# 

As 2.5 N.D. N.D. N.D. N.D. N.D. N.D. 25 

Cr 5 N.D. N.D. N.D. N.D. N.D. N.D. 60 

Ba 5 N.D. N.D. N.D. N.D. 12 260 1000 

Se 5 N.D. N.D. N.D. N.D. N.D. N.D. 500 

Sb 5 N.D. N.D. N.D. N.D. N.D. N.D. 60 

Cd 5 N.D. N.D. N.D. N.D. N.D. N.D. 75 

Hg 5 N.D. N.D. N.D. N.D. N.D. N.D. 60 

Pb 5 N.D. N.D. N.D. N.D. N.D. 26 90 
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Test Part Description: 1# Black cloth 

 2# Black elastic 

 3# Black foam 

 4# Black plastic buckle 

 5# Black woven bag 

 6# Yellow plastic light 

 7# Black wheel 

 8# Black net cloth 

 9# Yellow cloth 

 10# White plastic pole 

 11# Black magic stick 

 12# Blue cloth 

 13# Red plastic light 

 14# White label 

 15# Black plastic 

 16# Silver metal screw 

 17# Silver metal handle 

 18# Silver metal buckle 

 19# Black metal 

 20# Black coating 

 

******** To be continued ******** 
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SAMPLE PHOTOS 

  
1# 2# 

  
3# 4# 

  
5# 6# 
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7# 8# 

  
9# 10# 

  
11# 12# 
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13# 14# 

  
15# 16# 

  
17# 18# 
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19# 20# 

 
 

PRODUCT PHOTO 

 

******** END OF REPORT ********* 
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